* water

Article

Estimating Phosphorus and COD Concentrations Using a
Hybrid Soft Sensor: A Case Study in a Norwegian Municipal
Wastewater Treatment Plant

Abhilash Nair -*(7, Aleksander Hykkerud ! and Harsha Ratnaweera 12

check for
updates

Citation: Nair, A.; Hykkerud, A.;
Ratnaweera, H. Estimating
Phosphorus and COD
Concentrations Using a Hybrid Soft
Sensor: A Case Study in a Norwegian
Municipal Wastewater Treatment
Plant. Water 2022, 14, 332. https://
doi.org/10.3390/w14030332

Academic Editor: Dimitrios
E. Alexakis

Received: 21 December 2021
Accepted: 22 January 2022
Published: 24 January 2022

Publisher’s Note: MDPI stays neutral
with regard to jurisdictional claims in
published maps and institutional affil-

iations.

Copyright: © 2022 by the authors.
Licensee MDPI, Basel, Switzerland.
This article is an open access article
distributed under the terms and
conditions of the Creative Commons
Attribution (CC BY) license (https://
creativecommons.org/licenses /by /
4.0/).

1 DOSCON AS, @stre Aker vei 19, 0581 Oslo, Norway; aleksander@doscon.no (A.H.);
harsha.ratnaweera@nmbu.no (H.R.)

Faculty of Science and Technology, Norwegian University of Life Sciences, 1432 As, Norway
*  Correspondence: abhilash@doscon.no; Tel.: +47-48409183

Abstract: Online monitoring of wastewater quality parameters is vital for an efficient and stable
operation of wastewater treatment plants (WWTP). Several WWTPs rely on daily /weekly analysis of
water samples rather than online automated wet-analyzers due to their high capital and maintenance
costs. Soft-sensors are emerging as a viable alternative for real-time monitoring of parameters that
either lack a reliable measuring principle or are measured using expensive online sensors. This paper
presents the development, implementation, and validation of a hybrid soft sensor used to estimate
Total Phosphorus (TP) and Chemical Oxygen Demand (COD) in the influent and effluent streams
of a full-scale WWTP. A systematic method for cleaning and processing sensor data, identifying
statistically significant correlations, and developing a mathematical model, is discussed. A non-
intrusive Industrial Internet of Things (IIoT) infrastructure for soft-sensor deployment and a web-
based GUI for data visualization are also presented in this work. The values of TP and COD estimated
by the soft sensor are validated by comparing the estimated values to the daily average of their
corresponding lab measurements. The data validation results demonstrate the potential of soft
sensors in providing real-time values of essential wastewater quality parameters with an acceptable
degree of accuracy.

Keywords: hybrid soft-sensors; online monitoring; IIoT; digitalization

1. Introduction

The chemical wastewater treatment process, which includes coagulation and floccu-
lation followed by sedimentation, is one of the most commonly used wastewater treat-
ment processes in Norway [1]. The operational efficiency of Wastewater Treatment Plants
(WWTPs) based on chemical treatment is maintained by ensuring an optimal dosage of
coagulants and flocculants. Several control strategies varying from simple flow propor-
tional to sophisticated multi-parameter-based dosing control strategies [2] can be found in
the literature. The growing number of users of the multi-parameter-based dosing control
strategies provide impetus to monitor additional wastewater quality parameters in WWTPs.

WWTPs use several methods to monitor essential wastewater quality parameters.
These methods vary from the offline analysis of water samples using standardized lab
tests [3] to online sensors that can relay real-time data to the Supervisory Control And
Data Acquisition (SCADA) system of the treatment plant. Standardized lab measurements
provide information on the overall efficiencies of the treatment plant. However, the delay
in obtaining the measurement results and the relatively large timescale (once every day
or 2 days) associated with sample collection limits their utility in automation and process
control algorithms or decision support systems. Adoption of new technologies such as
ballasted flocculation and separation [4] or the potential use of nano-material [5] has
further encouraged the use of automation, process control, and advanced monitoring

Water 2022, 14, 332. https://doi.org/10.3390/w14030332

https://www.mdpi.com/journal /water


https://doi.org/10.3390/w14030332
https://doi.org/10.3390/w14030332
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://www.mdpi.com/journal/water
https://www.mdpi.com
https://orcid.org/0000-0001-6050-9616
https://doi.org/10.3390/w14030332
https://www.mdpi.com/journal/water
https://www.mdpi.com/article/10.3390/w14030332?type=check_update&version=1

Water 2022, 14, 332

20f16

in WWTPs. A rapid growth in sensor technology in the past decade has resulted in
several new online measuring techniques and a significant drop in the prices of online
sensors. The current market provides sensors to monitor several parameters in wastewater
that are otherwise measured offline using standardized lab tests. However, the high
installation costs of these online sensors and the regular maintenance costs associated with
the replacement of calibration solutions and reagents, cleaning of source lamps/lenses
often make it economically infeasible, especially for small to medium-sized WWTPs [6]. A
comprehensive review of online monitoring systems used in the coagulation/flocculation
process presented in [7] shows that most wastewater quality parameters such as Total
Phosphates (TP), Chemical Oxygen Demand (COD), and Total Nitrogen (TN) are measured
offline using standardized lab analysis. However, parameters such as pH, Dissolved
Oxygen (DO), conductivity, Oxidation-Reduction Potential (ORP), water level, and flowrate,
that can be measured using reliable, inexpensive, and low maintenance sensors are often
measured online in most treatment facilities including small to medium WWTPs [8].

Software sensors, also known as soft sensors or virtual software sensors are viable
alternatives that are being actively explored [9]. Soft sensors are mathematical models
implemented in software that can use real-time data from easy to measure physical sensors
to estimate essential wastewater quality parameters that are either difficult to measure
or are measured offline using lab analysis. A detailed review of different soft sensor
algorithms used in WWTPs is presented in [10]. Several case studies presenting both
simulator-based evaluations [11] and pilot-scale implementations [12] of soft sensors can
be found in the literature. However, we found hardly any full-scale implementations of
soft sensors especially in wastewater treatment processes using coagulation/flocculation
and sedimentation.

The primary aim of this work is to design, test, and validate a hybrid soft sensor
to estimate influent and effluent concentrations of TP and COD in a full-scale municipal
wastewater treatment facility located in Norway. The real-time data from easy to measure
online sensors installed in a full-scale WWTP are correlated to the data obtained from
periodic lab-analysis of raw and treated water samples. A concise data-analysis tool for
cleaning and transforming online data, comparison between various soft sensor models,
state-of-the-art algorithm deployment strategy, and practical issues encountered during
soft sensor deployment are investigated.

2. Materials and Methods
2.1. Sondre Follo Wastewater Treatment Plant (SFR)

SFR is a municipal wastewater treatment facility located in Vestby municipality, Nor-
way. The treatment plant has a treatment capacity of 29,000 p.e and uses a conventional co-
agulation/flocculation process to remove colloids, particles, and soluble ortho-phosphates
from municipal wastewater. The wastewater initially passes through a grit removal unit,
removing larger particles, and enters a fat and sand removal unit. The coagulant is dosed
at the entry point of the sand removal unit due to the high mixing rates achieved in this
process. Flocculants are dosed to the wastewater at the entry point of the flocculation units,
equipped with paddle mixers for slow mixing to ensure the formation of flocs. Wastewater
with sufficiently developed flocs is distributed to six rectangular sedimentation tanks that
provide adequate residence time for the flocs (sludge) to settle down in the bottom. The
treated wastewater passes over weirs to the effluent channel. Sludge, which is removed
from the bottom of the sedimentation unit is sent to anaerobic digestion after dewatering,
thickening, and sludge stabilization.

The treatment plant is equipped with online pH, TSS, conductivity, ORP, level, and
flow sensors that relay real-time information to a SCADA system provided by GUARD
Automation (https://guard.no/) assessed on 15 December 2021. A multi-parameter-based
dosing control system [13], provided by DOSCON, ensures an optimal dosing of coagulant
and polymer in the treatment plant. The layout of the treatment process, the location of


https://guard.no/

Water 2022, 14, 332

30f16

TN
(LEVEL )
N,

N\

* Polymer dosingpoint

online sensors, dosing points for coagulants and flocculants, and the flow distribution of

wastewater along the WWTP are presented in Figure 1.

I
I
I
I
s — I (
/ ‘\\ // 7‘\\ 1 1 \
I\ ss '\" “’COND II 1 : ------------ * E =
\":'\/ \‘:::/—b 1 I ‘l
N Sand ] 1
ORP ) [ pH ) { . Removal 1 1
pump NS S f/PAx\ ] 1 \Fl\occulaﬁon Basin Z| ‘Flocculaﬁon Basin 1
{ )
4 \Dose . T . B
o ' ' I
1 I— l
: : Flocculation Basin 3
1 1
1 1
1 1
1
1

* PAX dosingpoint Ve N
1 I [ pH

NS

[ ™ = e o o e e e o o e e e e e R e e e e e e

| — — -~ = .
I r — -— 1
1 r e — j' ]
' N 4

| Sedimentation 5 ‘ ‘ Sedimentation 4 ‘ | Sedimentation 3 ‘ ‘ Sedimentation 2 | | Sedimentation 1 ‘

B ] | | | |

S St 1 | , |

| | i | | l

o o — — L — — — S — —
v -— v - B — ! l—\

il % ------------- Lk = ‘Lf- ------------------------------- T o\
I _ _— R — B — (FLow | [ ss !
L — - = A

Figure 1. Plant layout and location of online sensors in SFR wastewater treatment plant.

In addition to the online sensors located in several sections of the WWTP, auto-
samplers are installed at raw and treated wastewater sampling points to collect composite
samples. The auto-samplers are programmed to collect 50 mL samples when the cumulative
wastewater flow reaches 200 m®. The composite samples are then analyzed for TP and COD
using standardized methods as described in [3]. TP is analyzed as a daily average (from
8:00 a.m. of every working day to 7:00 a.m. of the next working day) and COD is analyzed
once every week as weekly averages (on Fridays). The mean and standard deviation of the
influent and effluent TPI and COD along with the removal rates are presented in Table 1.
The distribution of data obtained from online sensors (pH, TSS, Flowrate, conductivity,
ORP, PAX and Polymer dose flow-meters) and the values measured using standardized
lab measurements (TP and COD) for the year 2020-2021 are presented in Figure 2a,b. The
x-axis shows the range of the data used to calibrate the soft-sensor, and the y-axis shows
the percentage of data corresponding to the value presented in the x-axis.



Water 2022, 14, 332 4of 16

Table 1. Average values of influent, effluent, removal rates of TP and COD in SFR WWTP.

Parameter Influent Effluent Removal (%)
TP 71+24 0.49 +£0.19 93 + 3.2
COD 399 + 184 80 £+ 25 81+79
Flowrate (m?3/hr) pH Inlet TP Inlet (mg/L)
10.0%
7.5% 6.0% |
= ©
B 5.0% 8 2.0%+ . s
5 s E 6.0%
2 2.5% 2 2.0% 4
e 40%
0.0% 0.0%
0 200 400 600 800 1000 60 65 70 75 80 85 2.0%
values values
ORP Inlet (mV) Suspended Solids Inlet (mg/L) ‘ 4 6 8 10 12
3.00% 4 values
e TP Outlet (mg/L)
< 2.00% 4

% of data

o
o
=®

% of data

5
£ 1.00%+
0.00% -

-~
o
®

100 200 300 400 500 600

—400 —200 0
values values

~
o
®

Conductivity Inlet (uS/cm) PAX Dosing (L/hr)

e

Y

&
e
n

01 0.2 0.3 0.4 0.6 0.7 0.8 0.9

values

COD Inlet (mg/L)

12.5%

% of data
e Nowo~
S n o in
E

% of data
e N &
=3 =3 o
E

250 500 750 1000 1250 1500 20 30 40 50 60 10.0%
values values

Polymer Dosing (L/hr) pH Outlet
7.5%

N

v
o
® R

% of data

~
7]
®

o
o
®

% of data
Nooo
w o
E S
L

400 600
values

COD Outlet (mg/L)

0.0% -
6.00 625 650 6.75 7.00 7.25

100 120 140
values values

Suspended Solids Outlet (mg/L) Level (m)

125%
g 10.0%
=
Zo7s%
£ 50%

25%

% of data
e N - N
o W o
E
o

0.0%
10 20 30 600 800 1000 40 60 80 100 120 140 160 180 200
values values values

(a) (b)

Figure 2. Distribution of data for the year 2020-2021 (a) from online sensors, (b) from lab measurements.

2.2. Mathematical Modelling

Mathematical models based on a mechanistic understanding of the coagulation-
flocculation process can be found in the literature [14]. The increase in data availability
caused by the recent adoption of online monitoring in most WWTP resulted in the in-
creased use of data-driven models to describe the coagulation-flocculation process. The
basic structure of these models varies from easily interpretable statistical models such as
PCA/PCR to complex models such as Artificial Neural Network (ANN), Support Vector
Machines (SVM) or Ensemble Tree (ET). Multiple Linear Regression (MLR) is a commonly
used data-driven modelling technique used to predict output variables using multiple
independent predictors. Instances of MLR implementation to predict effluent wastewater
quality are found in the literature [15]. The mathematical representation of the MLR model
is presented in Equations (1)-(3).

Y=f(x1,x2,.. xn):[30+/31x1+/32x2+...+[3nxn+e 1
. n n ’ n n
Y=Bo+ ) Bixi+ ) Biuxi®+ ). ) Bixixj+e 2)
iz0 i=0 i=0 =i

rrgnnY—Yn% 3)



Water 2022, 14, 332

50f16

Raw sensor
data

where Y is the predicted responses corresponding to the measured values Y, x; are the
predictors, B are the model coefficients, and € is model error. Non-linear dependencies
between the response and the predictors are introduced in the model by including the
square and interaction terms of x; as described in Equation (2). Several algorithms ranging
from simple ordinary least square algorithm presented in Equation (3) to more complex
stochastic algorithms [16] can be used to minimize the error between Y and Y and obtain
the optimal set of the regression coefficients ().

2.3. Workflow of Soft Sensor Development

The steps involved in the processing of online sensor data and development of mathe-
matical models for estimating TP and COD in the influent and effluent are presented in
Figure 3.

Lab
Measurements

(YTpout)

(zraw) (

Data
Cleaning

\ (Zlean,REM) )

(Idemz?h\"}

¥ Yeopout)

Generate MLR model (TP and COD removal)

(¥cop,IN)
(ITp,IN)

Estimate real-time

influent TP and Build mass balance

cmmm e Tl

1

1

1

1

Ll

. . '
Parameter estimation !
1

1

1

1

h

Data (Xoug,IN)

Transformation

COD values equations L
(TP and COD) (optimization solver)
A . .
(fTP,IN) (fTPrenmval)
(fCOD:[N) (fCDDremm:al)
Generate MLR Model Save MLR models
(influent TP and COD) (Influent and Removal)
(YTP'in)
Ycobin)
Lab
Measurements

Figure 3. Systematic workflow and stages involved in the development of a soft sensor for estimating
TP and COD in influent and effluent.

2.3.1. Step 1—Data Cleaning and Transformation

Data rich does not imply information rich [17]. In this context using noisy data ridden
with outliers would result in inaccurate mathematical models, incapable of generating
meaningful predictions. Therefore, data cleaning and outlier removal is the first and
foremost stage before using online sensor data for model generation. Several outlier
detection methods tailored to detect outliers in wastewater treatment processes can be
found in the literature [18,19]. The moving window approach described in [19] was used to
clean the data before using it for model calibration.

2.3.2. Step 2—Generate Influent TP and COD Model

The sensor layout of WWTP (Figure 1) shows that the flowrate (xq), level in the